



DIVERSIFIED
TESTING LABORATORIES, INC.

"We Test Per Your Request"

336 WEST FRONT STREET
P.O. BOX 4004
BURLINGTON, NORTH CAROLINA 27215
PHONE (336) 227-7710 • FAX (336) 227-1175
www.diversifiedtestinglabs.com

May 11, 2009

Mr. Thomas Phillipp
PHILLIPP TEXTILES, INC.
6 Southgate Court
Burr Ridge, IL 60521

Reference: Laboratory Test Report
Lab Identification No. 9823
Invoice No. 22195 (Attached)

Dear Mr. Phillipp:

One (1) fabric sample, identified as PHILTEX FR 66, 100% POLYESTER INHERENTLY FLAME RETARDANT, was received and tested in accordance with the National Fire Prevention Association No. 701, "Standard Methods of Fire Tests for Flame Propagation of Textiles and Films, 2004 Edition, (Test 1, Small Scale)". The results are as follows:

<u>Specimen Number</u>	<u>Residual Flame</u> (seconds)	<u>Weight Loss</u> (percent)
1	0.0	27.85
2	0.0	33.47
3	0.0	19.09
4	0.0	16.93
5	0.0	26.79
6	0.0	18.90
7	0.0	13.76
8	0.0	23.89
9	0.0	25.18
10	<u>0.0</u>	<u>21.78</u>
AVG.	0.0	22.76

The fabric sample submitted meets the minimum requirements of the above standard. The average percent weight loss cannot exceed 40% and the weight loss of individual specimens cannot exceed mean value plus three standard deviations. The average residual flame cannot exceed 2.0 seconds.

If there are any questions or when we can be of further assistance, please let us know.

Sincerely,

Karon S. Matkins

KSM/mr

Attachment

OUR LETTERS AND REPORTS ARE FOR THE EXCLUSIVE USE OF THE CLIENT TO WHOM THEY ARE ADDRESSED. ANY COMMUNICATION TO OTHERS OR THE USE OF OUR COMPANY NAME MUST RECEIVE PRIOR APPROVAL. OUR TEST RESULTS APPLY ONLY TO THE SAMPLE TESTED AND ARE NOT NECESSARILY INDICATIVE OF THE QUALITIES OF APPARENTLY IDENTICAL OR SIMILAR PRODUCTS. SAMPLES NOT DESTROYED IN TESTING ARE RETAINED A MAXIMUM OF THIRTY DAYS. THE LETTERS, REPORTS OR NAME OF DIVERSIFIED TESTING LABORATORIES, INC. MAY NOT BE USED IN ADVERTISING TO THE GENERAL PUBLIC.



CALIFORNIA DEPARTMENT OF FORESTRY and FIRE PROTECTION
OFFICE OF THE STATE FIRE MARSHAL

REGISTERED FLAME RESISTANT PRODUCT

Product:

PHIL-TEX ® FR66

Registration No.

F-50001

Product marketed By:

PHILLIPP TEXTILES, INC.
6 SOUTHGATE COURT
BURR RIDGE, IL 60527

This product meets the minimum requirements of flame resistance established by the California State Fire Marshal for products identified in Section 13115, California Health and Safety Code.

The scope of the approved use of this product is provided in the current edition of the CALIFORNIA APPROVED LIST OF FLAME RETARDANT CHEMICALS AND FABRICS, GENERAL AND LIMITED APPLICATIONS CONCERNS published by the California State Fire Marshal.

A handwritten signature in blue ink, appearing to be "F. J. ...", is written over a horizontal line.

Deputy State Fire Marshal

Expire: 06/30/2010